
Copper Removal at the Gardner Wastewater Treatment Facility 

A Major Qualifying Project 

Submitted to 

The Faculty of 

WORCESTER POLYTECHNIC INSTITUTE 

In partial fulfillment of the requirements for the 

Degree of Bachelor of Science 

by 

 

___________________________________ 

Joshua Less 

 

___________________________________ 

Ryan Wallace 

 

_________________________________ 

Elliot White 

 

Date: April 26, 2012 

 

_________________________________ 

Professor John A. Bergendahl 

_________________________________ 
Professor James C. O’Shaughnessy 

 
_________________________________ 

Professor Chickery Kasouf 
  



COPPER REMOVAL AT THE GARDNER WWTF  2 
 

Abstract 
[...]
analytical data that identifies the different types of pollutants present in the facilities effluent discharge. 

Dependent on the data, available technology, and industry, the permit will set conditions and limitations 

for the effluent that the facility seeks to discharge. Not only does a NPDES permit set limitations based 

on the industry, technology and pollutant data, it also considers aquatic life and recreation, as well as 

specific federal and state/tribe water quality standards for surface waters. Unlike technology driven 

standards, limitations based on aquatic life and recreation rarely take into account the feasibility or 

costs of said limitations.  

Although standards between facilities and states may be similar, each is specific to that facility 

and the circumstances of the effluent and surface water quality and use.  The NPDES permit requires 

industries to attain the best practicable control technology for each pollutant that is discharged. NPDES 

permits are issued every 5 years and must be renewed in order to maintain continued discharge. Once a 

permit is established for a facility, that facility is required to maintain records of day to day activities as 

well as effluent monitoring. The EPA can enforce the Clean Water Act through the NPDES permit and 

can issue compliance orders and civil suits against any person in violation of their NPDES permit. 

Penalties for noncompliance can range anywhere from $25,000 a day to as much as $250,000 a day, 

and/or can result in the incarceration of violators for a maximum of 15 years for the “knowing 

endangerment” of public health.24 

                                                           
22

 http://www.epa.gov/oecaagct/lcwa.html 
23

 http://www.epa.gov/oecaagct/lcwa.html 
24

 Ibid. 



COPPER REMOVAL AT THE GARDNER WWTF  21 
 

2.5 City of Gardner, Massachusetts 
Gardner, established in 1785, is a small city located about 60 miles northwest of Boston and 

about 25 miles northwest of Worcester, MA.  Its location is shown below in Figure 4.  It is named after 

Colonel Thomas Gardner who was fatally wounded in the battle of Bunker Hill.  The majority of 

Gardner’s economy is centered on the large amount of furniture manufacturers in the city, so much so 

that it is sometimes referred to as the “Furniture Capital of New England”.  The city is composed of 23 

square miles and is home to about twenty one thousand residents.25 Gardner’s public water supply 

draws the majority of its water from surface water supplies that are comprised of Cowee Pond, Pearly 

Brook Reservoir, and Crystal Lake.  The Snake Pond well is used only during summer months.  Only a 

small portion of the city’s residents get water from private wells.26 

 

Figure 4: Location of Gardner, Massachusetts  
http://www.bestplaces.net/city/massachusetts/gardner 

2.6 Gardner Wastewater Treatment Facility 
The residents of Gardner are served by the city’s sewer system.  The system is comprised of over 

30 miles of sewer mains, and the wastewater ultimately makes its way to Gardner’s wastewater 

treatment facility.  The facility is located at 52 Plant Road in East Templeton, Massachusetts.  The plant 

serves 20,000 customers from Gardner, along with approximately 1,680 people in the town of 

Ashburnham and about 150 people from East Templeton.  It was built in 1946, and major upgrades were 

finished in both 1963 and 1988.  The Gardner Wastewater Treatment Facility (WWTF) also receives flow 

from 43 industrial users, leachate from the sludge landfill, and septage from recreational vehicles.  The 

plant, which can be seen below in Figure 5, is a publicly owned treatment works (POTW) owned by the 

city of Gardner, but has been operated by a private contractor since 1998.  The current operator of the 

Gardner WWTF is United Water.27  United Water has been in operation since 1869, and is currently one 

of the United States’ largest water & wastewater utilities.  It serves over 200 communities in 22 states 

                                                           
25

 About the City. 
26

 Annual Water Report. (2011). 
27

 Maguire Group, NPDES Permit Compliance Report, 2010, p. 10 



COPPER REMOVAL AT THE GARDNER WWTF  22 
 

and employs 2,300 people in the US.28  In addition to the day-to-day operation and maintenance of the 

plant, the firm also operates and maintains Gardner’s water treatment and distribution systems as well 

as the city’s sewer system. 

 

Figure 5: Aerial View of the Gardner WWTF 
Courtesy Bing Maps  

http://www.bing.com/maps/#Y3A9NDIuNTY4Njg3NzE0OTk5NjZ+LTcyLjAyMDI2MjI5NDExODA0Jmx2bD0xNyZzdHk9cg== 

The Gardner WWTF is a 5 million gallon per day (MGD) advanced wastewater treatment facility.  

It is regulated by NPDES Permit number MA0100994.  The facility is permitted to treat an average daily 

flow of 5 MGD with a peak flow of 14 MGD.  It experiences problems adequately treating the flows 

during periods of heavy rainfall or runoff, and is currently taking steps to ensure the plant is adequately 

treating its wastewater flow as much as possible.  The city has begun an aggressive inflow and 

infiltration (I/I) program, aimed at reducing flow into the plant.  Through lining problem sewers, the city 

has seen a reduction of about 600,000 gallons per day of influent flow into the facility.  The city is also in 

the preliminary design phase of a plant upgrade aimed at regulating its influent flow.29  The existing 

plant layout is below in Figure 6. 

                                                           
28

 Facts & Figures: By the Numbers. (2012). 
29

 Maguire Group, NPDES Permit Compliance Report, 2010, p. 10 



COPPER REMOVAL AT THE GARDNER WWTF  23 
 

 

Figure 6: Gardner WWTF Layout  

 

There are several stages of treatment currently working at the Gardner plant.  Figure 7 below 

shows the flow diagram for the Gardner WWTF.  The plant receives flow at the enclosed headworks, 

which consists of a mechanical bar screen, aerated grit chamber and comminutor.  The plant headworks 

can be seen below in Figure 8.  From there, flow goes to one of two primary clarifiers for solids removal, 

which can be seen in Figure 9.  Secondary treatment consists of two trickling filters and two 

intermediate clarifiers, seen in Figure 10.  Further treatment is accomplished through an activated 

sludge system, which can be seen below in Figure 11, and three final clarifiers.  From there, the flow 

moves to chlorine contact tanks for chlorination and dechlorination, seen in Figure 12.  The final effluent 

is discharged through outfall 0001 to the Otter River, which can be seen below in Figure 13.  The 

discharge is located approximately 9.7 miles upstream of the confluence of the Otter River with the 

Millers River, in the Millers River Basin.  The effluent eventually makes its way to the Connecticut River 

and finally to the Long Island Sound.  Several chemicals are used in the process.  Lime is added for pH 

control, ferric chloride for phosphorous removal, sodium hypochlorate is used for disinfection and 

sodium bisulphate is added for dechlorination.   The plant’s sludge treatment consists of gravity 

thickeners seen in Figure 14, a sludge holding tank and two belt filter presses for dewatering, which can 



COPPER REMOVAL AT THE GARDNER WWTF  24 
 

be seen below in Figure 15.  The sludge is then trucked to the lined, city-owned, sludge-only landfill for 

mixing, spreading and covering.30  Several chemicals are used to treat wastewater at the Gardner plant.  

The plant also has an onsite emergency generator to ensure it can remain operational in the event of a 

power failure. The influent flow is measured at the headworks and the effluent flow is measured just 

before the chlorine contact tanks.31     

 

Figure 7: Flow Diagram of Gardner WWTF 

 

 

Figure 8: Gardner WWTF headworks building  

 

                                                           
30

 United Water in Gardner, Massachusetts. (2011). 
31

 Maguire Group, NPDES Permit Compliance Report, 2010, p. 10 



COPPER REMOVAL AT THE GARDNER WWTF  25 
 

 

Figure 9: Gardner WWTF primary clarifiers  

 

 

Figure 10: Trickling filters at the Gardner WWTF 

 

 

Figure 11: Gardner WWTF activated sludge  

 



COPPER REMOVAL AT THE GARDNER WWTF  26 
 

 

Figure 12: Chlorine contact tank for disinfection 

 

 

Figure 13: Otter River just downstream of the Gardner WWTF  

 

 

Figure 14: Gardner WWTF gravity thickener  

 



COPPER REMOVAL AT THE GARDNER WWTF  27 
 

 

Figure 15: Belt press at the Gardner WWTF 

2.7 Management and Operation of WWTF 
Currently the Gardner WWTF operates 7 days a week with 5 employees working at different 

times throughout the week. Regularly, there are three operators at the plant, a certified electrician and 

a mechanic. The 5 employees have a multitude of responsibilities and no employee is responsible for 

one specific task. For instance, the operators are not only responsible for overall day-to-day plant 

operations, but also water testing, equipment maintenance, and other jobs. An example of another job 

that operators might perform is the disposal of the dewatered sludge from the plant. Dependent on 

who is working and has the availability, the plant employees are responsible for loading and 

transporting the sludge to the landfill themselves.  

Although the certified electrician is responsible for the upkeep and maintenance of all controls 

and electronics of the plant, he is not limited to just that task. Other responsibilities like maintenance of 

process equipment, transportation equipment, etc. are also a part of the electrician’s duties. Similar to 

that of the electrician, the mechanic employed at the wastewater treatment facility has a multifaceted 

job. Although he is mostly a truck mechanic, his skills are applied to all parts of the treatment process 

whether with the treatment equipment, building facility, or anywhere else his mechanical expertise can 

be applied. Overall, the 5 employees at the wastewater treatment facility assume not just the 

responsibilities that may be relevant to their title, but rather wherever their skills can be of use.  

 The WWTF for the City of Gardner is over fifty years old and at the time of its construction was 

one of the state-of-the-art systems constructed in the area. Despite its age, the plant continues to run at 

a very high and efficient level meeting almost all of the requirements implemented by the EPA for its 

effluent characteristics. Like most facilities, over time equipment and parts in the process wear and 

need upgrading. Currently, surveying is being performed at the plant for various upgrades throughout 

the process and facility. These upgrades have been planned for implementation in many different 

phases, as it would not be possible to upgrade everything all at once. Unlike a manufacturing process, a 

wastewater treatment facility has a constant flow of water and must treat that water at all times. 

Traditionally, any other manufacturing or industrial process can afford downtime to upgrade the parts 

necessary in their processes, where as in water treatment that is not possible. Any downtime at the 



COPPER REMOVAL AT THE GARDNER WWTF  28 
 

WWTF would result in untreated water being discharged into the receiving water body, which is in direct 

violation of EPA regulations. Therefore, wastewater treatment facilities must find ways to upgrade their 

facilities while still treating the water and achieving appropriate effluent characteristics.  

A WWTF has a constant flow that must always be treated as the flow progresses throughout the 

process. The WWTF in Gardner has been doing this for quite some time now under the same conditions. 

Although the facility was state of the art at the time of its construction in 1946 that does not mean it is 

state of the art today. In actuality, the WWTF in Gardner is seriously outdated compared to other local 

facilities. Despite the age of the facility however, the plant continues to treat wastewater and meet its 

effluent limitations for the most part. As mentioned before, the WWTF has had trouble meeting the 

appropriate limits for copper and phosphorus in the effluent in the past. Our project was to determine if 

there was any way of treating the copper and phosphorus at the facility rather than doing another 

remote study focused on the source of high copper. If it was determined that something could be done 

to treat the copper at the facility, the new treatment and treatment equipment would be included in the 

already planned phases of upgrades. However, it was determined that there was no real way of treating 

for copper at the facility so no new plans for upgrades have been established and the city of Gardner will 

most likely have to perform another study to determine the source of copper and how to deal with it.  

 Despite the lack of conclusiveness of our research, upgrades to the facility are still relevant and 

will be established in the near future. Although these upgrades do not include any specific treatment for 

copper they do include upgrades to all parts of the process that will help make the current process a 

more efficient and complete one. The facility is doing its job currently, but with the upgrades the facility 

will do its job better, with a larger quantity of potential treated water and a more efficient way of 

treating that wastewater.  

 The first and most apparent upgrade for the WWTF is to its headworks. The headworks is at the 

head of the plant. At the headworks five primary functions are performed: sampling, flow measurement, 

chemical addition, screening, and grit removal. Most solid material is removed from the wastewater 

through bar screens, which act as large solid filters. The bar screens filter large objects such as cans and 

pieces of lumber out of the flow stream. The purpose of the headworks is to condition the wastewater 

for further treatment such as biological treatment downstream in the plant. Another solid material 

removed in the headworks is a substance called grit. Grit is defined as inorganic matter such as sand and 

gravel. The grit is inorganic and therefore does not need to be biologically treated and can simply be 

filtered out. In Gardner, the grit is separated from the wastewater in a grit machine. The grit machine 

separates, dewaters and collects the sand and gravel, which is then disposed of at the local landfill. As 

part of the upgrade to the headworks, an upgrade to the grit machine will also occur. 

 Upgrades to the Gardner WWTF also include the construction of equalization basins. The object 

of an equalization basin is to maintain a constant flow in the treatment plant especially during excess 

flow conditions. The equalization basin is meant to eliminate large and rapid changes in flow to the 

downstream treatment processes during periods of high influent flow.  Gardner is considering four 

250,000-gallon equalization basins to divert flow in the process if there is ever the need. Another 

opportunity that equalization basins present is the ability to separate nutrients like nitrogen and 



COPPER REMOVAL AT THE GARDNER WWTF  29 
 

phosphorus from the wastewater. The possibility of constructing an equalization basin with no oxygen is 

an example to treat for nitrogen before primary treatment takes place. The headworks, grit machine, 

and equalization basin are all part of pretreatment upgrades to the WWTF that will help downstream in 

the process and make it much more efficient and easier to treat the wastewater effectively.  

 Currently, the sludge holding tanks at the WWTF serve no other purpose other than containing 

and holding the sludge. Upgrades to the sludge holding tanks are another example of increasing the 

efficiency of the process and taking pressure off the treatment systems further downstream.  Upgrading 